

針劑藥品開封、配製或稀釋後儲存方法

藥學部 92 年 7 月制訂

114 年 12 月更新

商品名、劑型、含量（學名）	開封/配製未稀釋 儲存條件及期限		稀釋後儲存條件及期限	
	室溫	冷藏	室溫	冷藏
Abilify Maintena for ER * inj 400 mg/PFS (Aripiprazole)	30 min			
ABRYSVO RS virus vaccine 0.5 ml (RSV PreF(A+B) antigen)	4 hr			
Acetamol inj 1 g (Propacetamol HCl, Paracetamol 0.5 g)			0.5 hr	
Aciclovir * inj 250 mg (Acyclovir)			24 hr	
Actemra sol for infu. 200 mg/10 ml (Tocilizumab)			4 hr	24 hr
Actemra (COVID) soln for * infu. 80 mg/4 ml (Tocilizumab)			NS: 24 hr (避光) 1/2NS: 4 hr (避光)	NS: 24 hr (避光) 1/2NS: 24 hr (避光)
Actemra "X" soln for * infu. 80 mg/4 ml (Tocilizumab)			NS: 24 hr (避光) 1/2NS: 4 hr (避光)	NS: 24 hr (避光) 1/2NS: 24 hr (避光)
Actemra (COVID) soln for * infu. 200 mg/10 ml (Tocilizumab)			4 hr	24 hr
Actilyse # inj 50 mg, 50 ml (Tissue plasminogen act., TPA)	8 hr	24 hr		24 hr
Actrapid-HM ## inj 100iu/ml 10ml (Insulin regular-HM)	42 days		24 hr	
Actrapid-HM ## inj 100 iu/ml 1 iu (Insulin regular-HM)	42 days		24 hr	
Adsorbed tetanus vaccine * inj 0.5 ml (Tetanus toxoid)		24 hr		
Adynovate * inj liu (500 iu)(Antihemophilic factor PEGylated)	3 hr			

商品名、劑型、含量（學名）	開封/配製未稀釋 儲存條件及期限		稀釋後儲存條件及期限	
	室溫	冷藏	室溫	冷藏
Agglutex #* inj 1000 u/ml 5 ml (Heparin)		15 days (穿刺取藥 不超過 10 次為原則)		72 hr
Agglutex ###* inj 25000 u/5ml/vl (Heparin)		15 days (穿刺取藥 不超過 10 次為原則)		72 hr
Albuminar-20 * inj 20% 50 ml (Normal human serum albumin)			4 hr	
Albuminar-25 * inj 25% 50 ml (Normal human serum albumin)			4 hr	
Alfentanil-hameln #>*inj 1mg/2ml			24 hr	
Alprolix P. for inj 1 iu (1000/VL) (Eftrenonacog alfa, rFIXFc)	3 hr (避光)			
ALTUVIIIIO inj 1 iu (*2000 iu/vl) Efanesoctocog alfa inj 1iu(2000)	3 hr (避光)			
Aliqopa inj 60 mg (Copanlisib)				24 hr
Alvosteo soln for * inj 20 mcg/80 uL 2.4 ml (Teriparatide)		28 days		
Ambisome #* inj 50 mg (Liposomal amphotericin B)		24 hr	6 hr	11 days
Ampolin inj 500 mg "YF" (Ampicillin)	1 hr		D5W, D5- 1/2S: 4 hr. NS: 8 hr.	
Anesvan #* iv inj 500 mg/50 ml (Propofol)			6 hr	
Anexate inj 0.5 mg/5 ml "Roche" (Flumazenil)			24 hr	
Antiv. B. multicinctus/N. naja 20 ml (Antivenin bivalent)			Solvent supplied : 2 hr	
Antiv. P.mucrosquamatus/T. stejnegeri inj 20ml (TR. Muc. /gra.)			Solvent supplied : 2 hr	

商品名、劑型、含量（學名）	開封/配製未稀釋 儲存條件及期限		稀釋後儲存條件及期限	
	室溫	冷藏	室溫	冷藏
Antivenin D. Siamensis inj 1000u 20 ml (Antiv. D. Russellii)	2 hr		Solvent supplied : 2 hr	
Arexvy RS virus vaccine 0.5 ml (RSVPreF3 antigen virus vaccine)	4 hr	4 hr		
Apidra sol for # pen 100 u/ml 3 ml (Insulin glulisine)	28 days			
Asimplex lyo powder for * inj 250 mg (Acyclovir)			12 hr	
Atezolizumab "FREE" * INJ 840 MG/14 ML (Atezolizumab)			6 hr	24 hr
ATG-fresenius-S * inj 20 mg/ml 5ml (Antithymocyte globulin-R)			立即使用	
Augmentin for iv * inj 1200 mg (Amoxycillin 1g + Clav. 200mg)			LR, Ringer's:3 hr. NS, SW: 4 hr.	NS, SW: 8 hr.
Augmentin for iv * inj 600 mg (Amoxycillin 500mg + Clav.100mg)			LR, Ringer's: 3 hr. NS, SW: 4 hr.	NS, SW: 8 hr.
Avastin "Switzerland" * inj 25 mg/ml 4 ml (Bevacizumab)			24 hr	24 hr
Avelox infu sol 400 mg/250 ml (Moxifloxacin)			24 hr	
Balance 1.5% dex 1.25 mmol/L Ca PD #* soln 5 L	24 hr			
Balance 2.3% dex 1.25 mmol/L Ca PD #* soln 5 L	24 hr			
Bavencio conc. For soln for inj 20 mg/ml 10 ml (Avelumab)			24 hr	
BCG immucyst 81 mg, 3ml (Bacillus calmette guerin)			2 hr	
Benefix coagulation F9 1 iu (500 iu/vl) (Antihemophilic F9)	3 hr			

商品名、劑型、含量（學名）	開封/配製未稀釋 儲存條件及期限		稀釋後儲存條件及期限	
	室溫	冷藏	室溫	冷藏
Benlysta powder for infu 120 mg (Belimumab)		8 hr		
BENLYSTA powder for soln for infu. 400 MG (Belimumab)		8 hr		
Beriplex P/N 500 iu inj 20 ml (Human prothrombin complex)	24 hr			
Bobimixyn for inj 500000 u (Polymyxin B sulfate)				72 hr
Botox for inj 100 unit (Botulinum toxin type A)		3 days		
Briviact sol for inj 10mg/ml 5ml (Brivaracetam)			4 hr	
Brosym for inj 1 g (Cefoperazone 500 mg + Sulbactam 500 mg)	6 hr	48 hr		
Brosym for inj 2 g (Cefoperazone 1000mg+ Sulbactam 1000mg)	6 hr	48 hr		
Burinex inj 0.5 mg/ml 4 ml (Bumetanide)			72 hr	
Butamine #* inj 250 mg/20 ml (Dobutamine)			24 hr	
Byfavo powder for soln for # inj 20 mg (Remimazolam)	24 hr			
Cancidas for inj 50 mg (Caspofungin)	24 hr		24 hr	48 hr
CARNITENE (RARE) * inj 1 g/5 ml (CARNITINE-L)			24 hr	
Cefa * inj 1 g (Cephazolin)	48 hr	4 days		
Cefoxitin "CCPC" powder for inj 1000 mg (Cefoxitin)			24 hr	
Ceprotrin inj 500 iu (Protein C conc. Human)	3 hr			
Cerezyme inj 200 unit "X"(Imiglucerase)	12 hr	12 hr		24 hr
Cetrotide inj 25 mg (Cetrorelix)	立即使用			
Ciproxin "Bayer* infu 200 mg/100 ml (Ciprofloxacin)			14 days	

商品名、劑型、含量（學名）	開封/配製未稀釋 儲存條件及期限		稀釋後儲存條件及期限	
	室溫	冷藏	室溫	冷藏
Claforan * inj 2 g (Cefotaxime)	立即使用			24 hr
Claforan iv * inj 250 mg (Cefotaxime)	立即使用			24 hr
Cluvot inj 250 iu (Factor XIII conc human)	4 hr			
Cepiro powder for iv inj 1 g (Cefpirome)		24 hr		24 hr
Clincin * inj 150 mg/ml 2 ml (Clindamycin)			16 days	32 days
Cisatracurium-hameln ###* inj 10 mg/5 ml (Cisatracurium)			24 hr	24 hr
Cisatral ## * inj 2 mg/ml 5 ml (Cisatracurium "DE"###*inj10mg/5ml)			24 hr	24 hr
Colimycin inj 66.8 mg (Colistin methanesulfonate)	7 days	14 days	<24 hr	
Cordarone # inj 150 mg/3 ml (Amiodarone)			5 days	
CPZ inj 1 g (Cefoperazone)	24 hr	5 days	24 hr	5 days
Cresemba powder for inj 200 mg (Isavuconazole)	1 hr		6 hr	24 hr
Cubicin inj 500 mg (Daptomycin)	12 hr	48 hr	12 hr	48 hr
Cymevene "Italy" Lyo IV * inj 500 mg (Ganciclovir)	12 hr			24 hr
Cyramza inj 10 mg/ml 10 ml (Ramucirumab)			4 hr	24 hr
Dantrolene iv inj 20 mg, 60 ml (Dantrolene)	6 hr			
Darzalex inj 20 mg/ml 5 ml (Daratumumab)			15 hr	24 hr
Darzalex soln for SC *inj 1800mg/15ml (Daratumumab)	4 hr			
Deferoxamine mesylate for inj 500mg (Desferrioxamine mesylate)	24 hr			
Defibrotide inj 200 mg/2.5 ml (Defibrotide)			4 hr	24 hr
Depakine inj 400 mg,4 ml	24 hr	24 hr	24 hr	24 hr

商品名、劑型、含量（學名）	開封/配製未稀釋 儲存條件及期限		稀釋後儲存條件及期限	
	室溫	冷藏	室溫	冷藏
(Valproic acid)				
Desferal inj 500 mg (Deferoxamine)	24 hr			
Desferrioxamine mesilate powder for soln for inj 500 mg	24 hr		24 hr	
Dipeptiven for infu 20 g/100 ml (N(2)-L-alanyl-L-glutamine			立即使用	
Dobuha #* inj 250 mg/20 ml (Dobutamine)			24 hr	
Dopamin #* inj 200 mg/5 ml "VPP" (Dopamine)			48 hr	
Dormicum #* inj 5 mg/5 ml (Midazolam)			24 hr	24 hr
Dysport for inj 500 unit (Clostridium botulinum toxin type A)		8 hr		
Elaprased infu. 6 mg/3 ml (Idursulfase)			8 hr	48 hr
Elvelo lyo powder for inj 200 U (Talglycerase alfa 212 U)	12 hr	24 hr (避光)		24 hr (避光)
Eloctate * inj liu (*500iu/vl) (Antihemoph Fc Fusion Protein)	3 hr			
Elfabrio for soln for infu 20 mg/10ml (Pegunigalsidase)			8 hr	24 hr
Elranatamab inj 40 mg/ml 1.9 ml (PF-06863135)	已配製: 6 hr	開封後尚未配製: 24 hr (期間可置於室溫最多 6 hr)		
Empliciti for inj 300 mg (Elotuzumab)	24 hr	24 hr	8 hr	24 hr (避光)
Enbrel for inj 25 mg (Etanercept)		6 hr		
Entyvio powder for conc. for infusion 300 mg (Vedolizumab)	立即使用	8 hr	NS: 12 hr (含配製保存時間) LR: 立即使用	NS: 24 hr (含配製保存時間) LR: 6 hr (含配製保存時間)
Epcoritamab * inj 4 mg/0.8 ml			12 hr	24 hr

商品名、劑型、含量（學名）	開封/配製未稀釋 儲存條件及期限		稀釋後儲存條件及期限	
	室溫	冷藏	室溫	冷藏
Eraxis for inj 100 mg (Anidulafungin)	24 hr		48 hr	72 hr (冷凍)
Erelzi soln for * inj 50 mg/pen (Etanercept)	4 weeks			
Erythrocin-iv for inj 500 mg (Erythromycin lactobionate)	24 hr	14 days	<8 hr	
Evinacumab inj 150 mg/ml 8 ml			6 hr	24 hr
Evusheld inj (Tixagevimab 150mg/1.5ml+Cilgavimab 150mg/1.5ml)	4 hr	4 hr		
Fabrazyme for infu. 35 mg (Agalsidase-B)		24 hr		24 hr
Fadin lyo inj 20 mg (Famotidine)		48 hr		48 hr
Fasturtec powder & solvent for inj 1.5 mg/1 ml (Rasburicase)	立即使用	24 hr	立即使用	24 hr
Feiba tim 4 immuno inj 500u,20ml (Anti-Inhibitor-Coag.Complex)	3 hr			
Feiba inj 50 u/ml,20 ml (Anti-inhibitor- coag.complex)	3 hr			
Fetroja for inj 1g (Cefiderocol)	1 hr		6 hr	24 hr (避光)
Finibax for iv inj 250 mg (Doripenem Hydrate)	1 hr		NS: 12 hr D5W: 4hr	24 hr
Firmagon powder solvent for soln for * inj 120 mg (Degarelix)	2 hr			
Flumarin for * inj 1 g (Flomoxef sod)	6 hr	24 hr	6 hr	24 hr
Fomeject inj 1.5 g/1.5 ml (Fomepizole)			24 hr	24 hr
Foscarnet Gemepe inj 6000 mg/250 ml (Foscarnet sod. Hexahydrate)			24 hr	
Free-Avastin * inj 25 mg/ml 4 ml (Bevacizumab)				24 hr
Free-Tecentriq * inj 1200mg/20ml			6 hr	24 hr
Fresofol #^ inj 1% 20 ml (Propofol)			6 hr	
Fresofol "X" MCT/LCT #^* inj 1% 20 ml (Propofol 10 mg/ml)			6 hr	
Fresofol MCT/LCT #^* inj 1% 50 ml (Propofol 10 mg/ml)			6 hr	

商品名、劑型、含量（學名）	開封/配製未稀釋 儲存條件及期限		稀釋後儲存條件及期限	
	室溫	冷藏	室溫	冷藏
Fungizone * inj 50 mg (Amphotericin B)	24 hr	7 days	24 hr	48 hr
Furoxime for * inj 1.5 g "ST" (Cefuroxime)	5 hr	48 hr	24 hr	
Ganciclovir "Pharmascience" * inj 500 mg/10 ml (Ganciclovir)				24 hr
Gancicure Lyo * inj 500 mg (Ganciclovir)	12 hr			24 hr
Gendobu #* inj 250 mg/20 ml (Dobutamine)			24 hr	
Genotropin * inj 5.3 mg, 1 ml (Somatropin)		4 weeks		
Genotropin GoQuick * inj 12 mg (Somatropin)		4 weeks		
Genta-C * inj 80 mg/2 ml (Gentamicin, GM)			24 hr	
Glofitamab inj 10 mg/2 ml (Glofitamab)			16 hr	24 hr
Glofitamab * inj 10 mg/10 ml (Glofitamab)			16 hr	24 hr
Glucagen inj 1 mg, 1 ml (Glucagon)	立即使用			
Glycophos "TPN" conc. for # inj 20 ml (Sod glycerophosphate)			24 hr	
Glycophos conc. For # inj 20 ml (Sod glycerophosphate)			24 hr	
Glypressin inj 1 mg, 5 ml (Terlipressin)	立即使用			
Haemate P F8 * inj 1 iu (250/vial) (Antihemophilic F8)	3 hr			
Hepatect CP inj 500 iu/10 ml (Hepatitis B immune globulin, H)			立即使用	
Herbesser inj 50 mg (Diltiazem HCl)	24 hr	24 hr	24 hr	24 hr
HM Immunoglobulin inj 60 mg/ml 50 ml (Gamma immune globulin)			立即使用	
Humalog Mix25 #* Kwikpen 100 U/ml 3 ml (Insulin lispro)	28 days			

商品名、劑型、含量（學名）	開封/配製未稀釋 儲存條件及期限		稀釋後儲存條件及期限	
	室溫	冷藏	室溫	冷藏
Humalog Mix50 #* Kwikpen 100 U/ml 3 ml (Insulin lispro)	28 days			
Human albumin "Behr"*inj 20% 50 ml (Normal human serum albumin)			4 hr	
Humulin-N ## inj 100 iu/ml 10 ml (Insulin zinc NPH-HM)	28 days			
Humulin-N ## inj 100 iu/ml 1 iu (Insulin NPH-HM)	28 days			
Humulin-R ## inj 100 iu/ml 10 ml (Insulin regular-HM)	28 days			
Imfinzi inj 500 mg/10 ml "Free" (Durvalumab)			4 hr	24 hr
Imfinzi * inj 120 mg/2.4 ml (Durvalumab)			4 hr	24 hr
IMFINZI * INJ 500 MG/10 ML (Durvalumab)			8 hr	24 hr
Imjudo inj 20 mg/ml 15 ml (Tremelimumab)			24 hr	24 hr
Infanrix hexa 0.5 ml (PT+DT+TT+Hib+IPV+HBsAg,DTPa- IPV-HB/Hib)	8 hr			
Infuvita inj 5 mlX2 (NO1&2)				24 hr
Insulatard HM ## inj 100 iu/ml 10 ml (Insulin NPH-HM)	25°C: 42 days 30°C: 28 days			
Insulatard HM ## 100 iu/ml 1 iu (Insulin NPH-HM)	25°C: 42 days 30°C: 28 days			
Invanz inj 1 g (Ertapenem)	1 hr		<6 hr	<24 hr
Isocin * inj 0.1% 10 ml (Isosorbide dinitrate)				24 hr
Isoket solu for * infu 0.1% 10 ml (Isosorbide dinitrate)			24 hr	

商品名、劑型、含量（學名）	開封/配製未稀釋 儲存條件及期限		稀釋後儲存條件及期限	
	室溫	冷藏	室溫	冷藏
IT-Solu-cortef * inj 100 mg (Hydrocortisone sod S)			24 hr	
Jivi * inj 1 iu (*1000 iu/vl) (Damoctocog alfa pegol)	3 hr			
JNJ-61186372 inj 350 mg/7 ml (Amivantamab)			10 hr	
Kepra conc. Sol for infu 500 mg/5 ml (Levetiracetam)			24 hr	
Ketalar #> inj 50 mg/ml 10 ml (Ketamine HCL)	24 hr		24 hr	
Keytruda powder for inj 50 mg (Pembrolizumab)	6 hr	24 hr		
Keytruda for inj 50 mg (Pembrolizumab)	4 hr	24 hr	4 hr	24 hr
Kisunla inj 350 mg/20 ml (Donanemab)			12 hr	72 hr
Klaricid iv inj 500 mg (Clarithromycin)			24 hr	
Kogenate-FS F8 inj 1 iu (*1000/vl) (Antihemophilic F8)			3 hr	3 hr
Kogenate-FS F8 inj 1 iu (*250/vl) (Antihemophilic F8)			3 hr	3 hr
Kogenate-FS F8 inj 1 iu (*500/vl) (Antihemophilic F8)			3 hr	3 hr
Kovaltry * inj 1 iu (*500 iu/vl) (Antihemophilic F8)	3 hr			
Kytril inj 3 mg/3 ml (Granisetron HCl)			24 hr	
Kytril "TPOG" * inj 1 mg/1 ml (Granisetron HCl)			24 hr	
Lanoxin #* inj 0.5 mg/2 ml (Digoxin)			48 hr	
Lantus sol for #* pen 100 iu/ml 3 ml (Insulin glargine)	28 days			
Lasix inj 20 mg/2 ml (Furosemide)			24 hr	
Leqembi for sol for inj200mg/2ml (Lecanemab)			4 hr	4 hr

商品名、劑型、含量（學名）	開封/配製未稀釋 儲存條件及期限		稀釋後儲存條件及期限	
	室溫	冷藏	室溫	冷藏
Leukine for inj 250 mcg (Sargramostim)		20 days		
Levemir # flexpen 100 iu/ml 3 ml (Insulin detemir)	42 days	42 days		
Levophed "USA" #* inj 4 mg/4 ml (Norepinephrine)			24 hr	
Locolin * powder for inj 66.8 mg (Colistin methanesulfonate)	7 days	14 days	24 hr	
Mabthera for * inj 100 mg/10 ml (Rituximab)				24 hr
Mabthera for * inj 500 mg/50 ml (Rituximab)				24 hr
Maxipime inj 500 mg (Cefepime)	24 hr	7 days	24 hr	7 days
Maxtam inj 500 mg (Sulbactam)	24 hr		24 hr	
Medason for * inj 125 mg (Methylprednisolone)	48 hr		48 hr	48 hr
Menocik LYO inj 100 mg (Minocycline)	24 hr			
MENOPUR multidose * inj 600 IU (MENOTROPHIN HP)	28 days			
Mepem iv for inj 250 mg (Meropenem)	立即使用		<6 hr	24 hr
Methasone inj 5 mg/1 ml VPP (Dexamethasone, Decadron)			24 hr	48 hr
Millisrol * inj 5 mg/10 ml (Nitroglycerin, NTG)			48 hr	
Minjuvi powder for infu. 200 mg (Tafasitamab)	24 hr	24 hr	36 hr	24 hr
Mixtard 30 # inj 100 iu/ml 10 ml (Mixed insulin)	25°C: 42 days 30°C: 35 days			
Mosunetuzumab inj 10 mg/10 ml (Mosunetuzumab)			4 hr	24 hr
MVASI * inj 25 mg/ml 4 ml (Bevacizumab)				24 hr

商品名、劑型、含量（學名）	開封/配製未稀釋 儲存條件及期限		稀釋後儲存條件及期限	
	室溫	冷藏	室溫	冷藏
Mounjaro * KwikPen 5 mg/0.6 ml/dose 4Doses (Tirzepatide)	30 days			
Mounjaro * KwikPen 10 MG/0.6 ML/dose 4Doses (Tirzepatide)	30 days			
MOUNJARO * KWIKPEN 15 MG/0.6 ML/dose 4Doses (Tirzepatide)	30 days			
Myozyme "FREE" powder for * infu 50 mg (Alglucosidase alfa)		24 hr (避光)		24 hr (避光)
Myozyme powder for infu. 50 mg (Alglucosidase alfa)		24 hr (避光)		24 hr (避光)
Naloxone "G.B.L." * inj 0.4 mg/1 ml (Naloxone)			24 hr	
neoGAA inj 100 mg (Avalglucosidase alfa)		24 hr	9 hr	24 hr
NeoProfen * inj 20 mg/2 ml (Ibuprofen lysine)			30 min	
Nexium powder for iv inj 40 mg (Omeprazole)	12 hr		12 hr	
Nexviazyme powder for inj 100 mg (Avalglucosidase alfa)		24 hr	9 hr	24 hr
Ngenla soln for inj 60 mg (Somatrogen)		28 days		
Nimbex ## inj 2 mg/ml 5 ml (Cisatracurium)			24 hr	24 hr
Nivestim soln for * inj 300 mcg/0.5 ml/PFS (Filgrastim)				24 hr
Norditropin FlexPro * inj 10 mg/1.5 ml (Human somatropin)	14 days	28 days		
Norepinephrine "T.Y." ## inj 4 mg/4 ml (Norepinephrine)			24 hr	
Normosang infusion 250 mg/10 ml (Human hemin)			1 hr	

商品名、劑型、含量（學名）	開封/配製未稀釋 儲存條件及期限		稀釋後儲存條件及期限	
	室溫	冷藏	室溫	冷藏
Normosang for soln for infusion 25 mg/ml 10 ml (Human hemin)			1 hr	
Novomix 30 FlexPen #* 100 u/ml 3ml (Insulin aspart biphasic)	28 days			
Novomix 30 penfill # 100 u/ml 3 ml (Insulin aspart biphasic)	28 days			
Novorapid Flexpen #* 100 u/ml 3 ml (Insulin aspart)	28 days	28 days	24 hr	
Novoseven RT * inj 1 mg, 1.1 ml (Antihemophilic factor VIIa)	24 hr	24 hr		
Nucala powder for inj 100 mg (Mepolizumab 144 mg)	8 hr			
Nutrineal PD4 W/# 1.1% amino acid 2L-ultrabag	立即使用			
Obinutuzumab inj 1000 mg/40 ml (Obinutuzumab)				24 hr
Ocillina powder for * 500 mg (Oxacillin sodium)	3 days	7 days	6 hr	
Omezol lyo-inj 40 mg (Omeprazole)	4 hr			
Omnitrope soln for * inj 10 mg/1.5 ml (Somatropin)		28 days (避光)		
Onpattro con. for soln for inj 2 mg/ml 5 ml (Patisiran)			16 hr	16 hr
OPDIVO * inj 120 mg/12 ml (NIVOLUMAB)			8 hr	24 hr
Opdivo inj 100 mg/10 ml (Nivolumab)			4 hr	24 hr
Opdivo "Free" * inj 100 mg/10 ml (Nivolumab)			4 hr	24 hr
Opdivo "Free" * inj 20 mg/2 ml (Nivolumab)			4 hr	24 hr
Orencia powder for iv infu 250 mg (Abatacept)			24 hr	24 hr
Ozempic soln for inj 1.34 mg/ml 3ml (Semaglutide)	6 weeks	6 weeks		

商品名、劑型、含量（學名）	開封/配製未稀釋 儲存條件及期限		稀釋後儲存條件及期限	
	室溫	冷藏	室溫	冷藏
Pamorelin powder for susp. for * inj 22.5 mg (Triptorelin)	24 hr			
Pantoloc iv inj 40 mg (Pantoprazole)	4 days		12 hr	
Pergoveris inj (300 iu+150 iu)/0.48 ml (r-hFSH+r-hLH)	28 days			
Peg-intron * inj 120 mcg, 0.5 ml (Peginterferon alfa-2b)		24 hr		
Peg-intron * inj 80 mcg, 0.5 ml (Peginterferon alfa-2b)		24 hr		
Peyona for infu & oral soln 20 mg/1 ml (Caffeine citrate)			24 hr	24 hr
PG2 Lyo inj 500 mg(Polysaccharides of Astragalus membranaceus)			24 hr	
Phesgo soln for SC# inj 600/600 mg (Pertuzumab+Trastuzumab)	4 hr	24 hr		
Picibanil-5ke inj 0.5 mg, 2 ml (Streptococcus pyogenes (GA3))			立即使用	
Pisutam Lyo for *inj 2.25g (Piperacillin2g + Tazobactam 0.25)	24 hr	48 hr	24 hr	7 days
Plegisol # sol 1000 ml		24 hr		
Posanol conc. For infu 18 mg/ml 16.7 ml (Posaconazole)				24 hr
Pot phosphate # inj 20 ml (Potassium phosphate)			24 hr	
Praxbind inj 2.5g/50 ml (Idarucizumab)			18 hr (避光) 6 hr (未避光)	
Pregnyl inj 5000 iu, 1 ml (Human chorionic gonadotropin, HCG)		30-60 days		
Primacor iv # inj 1 mg/ml 10 ml (Milrinone)			72 hr	
Primperan inj 10 mg/2 ml (Metoclopramide)			48 hr	
Priorix vaccine * inj 0.5ml (Measles, Mumpsand rubella virus)		8 hr		
Prismasol B0 # solution 5000 ml	24 hr			

商品名、劑型、含量（學名）	開封/配製未稀釋 儲存條件及期限		稀釋後儲存條件及期限	
	室溫	冷藏	室溫	冷藏
Proleukin for * inj 18 Miu "X" (Aldesleukin, Interleukin)		24 hr		24 hr
Proleukin for inj 18 Miu (Aldesleukin, Interleukin-2)	48 hr	48 hr	48 hr	48 hr
Promeran * inj 7.68 mg/2 ml (Metoclopramide)			48 hr	
Promostan inj 20 mcg (Prostaglandin E1)			24 hr	
Propofol - Lipuro iv #* inj 1% 20 ml (Propofol 100 mg/ml)			6 hr	
Proternol-L "SP" #* inj 0.2 mg/1 ml (L-Isoproterenol)			24 hr	24 hr
PTS100 inj 330 mg/ml 5 ml (Para-Toluenesulfonamide, P-TSA)	1 hr			
Qarziba for #infusion 20mg/4.5ml (Dinutuximab beta)			化學和物理穩定性 48 hr (25°C) 7 days (37°C)	微生物學 24 hr
Reblozyl powder for soln for inj 25 mg (Luspatercept)	8 hr	24 hr		
Recarbrio P. for inj 1.25 g (Imipenem/Cilastatin/Relebactam)			2 hr	24 hr
Rekambys PR susp. for inj 300 mg/ml 3 ml (Rilpivirine)	2 hr			
Remicade powder for conc. For infusion 100 mg (Infliximab)			3 hr	
Remifentanil ALVOGEN #> inj 2 mg (Remifentanil)	24 hr		24 hr	
Remodulin * inj 1 mg/ml 20 ml (Treprostnil)			4 hr	24 hr
Remodulin * inj 5 mg/ml 20 ml (Treprostnil)			4 hr	24 hr
Remsima powder for soln for * infu. 100 mg (Infliximab)	3 hr (含輸注時間)	24 hr	3 hr (含輸注時間)	

商品名、劑型、含量（學名）	開封/配製未稀釋 儲存條件及期限		稀釋後儲存條件及期限	
	室溫	冷藏	室溫	冷藏
Replagal for infu 3.5 mg (Agalsidase- alfa)				24 hr
Retrovir infusion 200 mg/20 ml CDC (Zidovudine)			48 hr	48 hr
Risperdal consta for * inj 37.5 mg (Risperidone)	6 hr			
Rocuronium Kabi soln for ##*inj 50mg/5ml (Rocuronium bromide)				24 hr
Rocephin * inj 500 mg (Ceftriaxone)	6 hr	24 hr	2 days	10 days
Romiplate inj 250 mcg (Romiplostim 375 mg)	24 hr	24 hr		
Ropica # inj 10 mg/ml 20 ml (Ropivacaine HCl)			7 days	24 hr
Rybrevant conc. for soln for * inj 350 mg/7 ml (Amivantamab)			10 hr	
Ryzodeg FlexTouch # 100 u/ml 3 ml (Insulin degludec/aspart)	28 days (避光)	28 days (避光)		
Saizen * inj 8 mg click easy (Somatropin)		28 days (避光)		
Sandimmun inj 50 mg/ml 1 ml (Cyclosporine, Cyclosporine)			24 hr	
Sandostatin * inj 0.1 mg/ml 1 ml (Octreotide)			24 hr	
Sandostatin LAR for * inj 20 mg, 2 ml (Octreotide LAR)	立即使用			
Saphnelo conc. for soln for infu. 150mg/ml 2ml (Anifrolumab)			4 hr	24 hr
Saxenda soln for inj 6mg/ml 3ml (Liraglutide)	1 month	1 month		
Seforce * inj 2 mg/ml 100 ml (Ciprofloxacin)			14 days	
Setron * inj 3 mg/3 ml (Granisetron)			24 hr	
Shingrix Herpes Zoster inj 0.5ml (Varicella zoster virus G.E)		6 hr		

商品名、劑型、含量（學名）	開封/配製未稀釋 儲存條件及期限		稀釋後儲存條件及期限	
	室溫	冷藏	室溫	冷藏
Simdax conc. sol for # infu 12.5 mg/5 ml (Levosimendan)				24 hr
Simulect lyo for inj 20 mg, 5 ml (Basiliximab)	4 hr	24 hr		
Simulect "X" lyo for inj 20 mg (Basiliximab)	4 hr	24 hr		
Skyrizi * infusion 600 mg/10 ml (Risankizumab)			4 hr	20 hr (避光)
Soliqua #*inj 300u/150ug 3ml (Insulin glargine+Lixisenatide)	25°C: 28 days 30°C: 14 days			
Soliris conc. For soln for infu 10 mg/ml 30 ml (Eculizumab)			24 hr	24 hr
Solu-cortef * inj 100 mg (Hydrocortisone)			4 hr	
Solu-medrol * inj 500 mg (Methylprednisolone)	48 hr		48 hr	
Sonazoid for inj 8 uL/ml 2 ml (Perfluorobutane microbubbles)	2 hr			
SonoVue for inj 8 uL/ml 5 ml (Sulphur hexafluoride)	3 hr			
Soonmelt for iv * inj 1200 mg (Amoxicillin 1 g + Clav.200 mg)			LR, Ringer's: 3 hr. NS: 4 hr	NS: 8 hr.
Spevigo solutrion for inj 450 mg/7.5 ml (Spesolimab)				4 hr (避光)
Spinraza soln for # inj 2.4 mg/ml 5 ml (Nusinersen)	6 hr			
Standardized mite * mixture 10 ml (DP 5000 AU/ml + DF 5000 AU/ml)				7 days
Stelara conc for soln for * inj 130 mg/26 ml (Ustekinumab)			NS: 4 hr. 1/2NS: 7 hr.	
Streptomycin inj 1 g "ST" (Streptomycin, SM)	7 days			

商品名、劑型、含量（學名）	開封/配製未稀釋 儲存條件及期限		稀釋後儲存條件及期限	
	室溫	冷藏	室溫	冷藏
Subacillin * inj 1.5 g (Ampicillin 1 g + Sulbactam 0.5 g)	1 hr		SW, NS, LR: 8 hr. D5W, D5-1/2NS: 2-4 hr.	D5W, D5- 1/2NS: 4 hr. LR: 4 hr. NS: 48-72 hr
Supecef powder for inj 500 mg (Cefepime)	24 hr	7 days	24 hr	7 days
Sylvant powder for inj 100 mg (Siltuximab)	2 hr		4 hr	
Synagis inj 50 mg (Palivizumab)	6 hr			
Targocid for * inj 200 mg/3 ml (Teicoplanin)		24 hr		
Targocid for * inj 400 mg/3 ml (Teicoplanin)		24 hr		
Tarlatamab powder for soln for * infusion 1 mg (AMG757)	4 hr		8 hr	168 hr
Tarlatamab powder for soln for * infusion 10 MG (AMG757)	4 hr		8 hr	168 hr
Tatumcef for * inj 2 g "CCPC" (Ceftazidime)	18 hr	7 days	18 hr	7 days
Tatumcef for * inj 500 mg "CCPC" (Ceftazidime)	18 hr	7 days	18 hr	7 days
Tazocin Lyo *inj 2.25g "TW" (Piperacillin 2 g + Tazobactam 0.25 g)	24 hr	48 hr	24 hr	7 days
Tazocin "Italy" * inj 2g/250mg (Piperacillin +Tazobactam)	24 hr	48 hr	24 hr	7 days
Tecentriq inj 1200 mg/20 ml (Atezolizumab)			6 hr	24 hr
Teicod for * inj 200 mg/3 ml (Teicoplanin)		24 hr		
Thymoglobuline * inj 25 mg, 5 ml (Antithymocyte globulin-rab)			24 hr	
Tienam for iv * inj 500 mg (Imipenem + Cilastatin)	4 hr	24 hr	4 hr	24 hr
Toujeo soln for #* inj 300 iu/ml 1.5 ml (Insulin glargine)	42 days			

商品名、劑型、含量（學名）	開封/配製未稀釋 儲存條件及期限		稀釋後儲存條件及期限	
	室溫	冷藏	室溫	冷藏
Tractocile sol for * inj 7.5 mg/ml 5 ml (Atosiban)			24 hr	
Trandate inj 5 mg/ml 5 ml (Labetalol)			24 hr	
Tresiba FlexTouch # inj 100 u/ml 3 ml (Insulin degludec)	56 days	56 days		
Truxima for * inj 100 mg/10 ml (Rituximab)			12 hr	24 hr
TRUXIMA for * inj 500 mg/50 ml (Rituximab)			12 hr	24 hr
Tygacil for inj 50 mg (Tigecycline)	6 hr		18 hr	48 hr
Tysabri conc for inj 300 mg/15 ml (Natalizumab)				8 hr
Ultomiris for infu 100mg/ml 3ml (Ravulizumab)			4 hr	24 hr (含輸注 時間)
U-Vanco * inj 1000 mg (Vancomycin)		14 days	24 hr	96 hr
Unasyn im/iv * inj 1500 mg (Ampicillin 1 g + Sulbactam 0.5 g)	1 hr		SW, NS, LR: 8 hr. D5W, D5-1/2NS: 2-4 hr	D5W, D5- 1/2NS: 4 hr. LR: 4 hr. NS: 48-72 hr
Urokinase-Green Cross #* inj 60000 iu (Urokinase)			立即使用	
UPLIZNA for iv infusion 100 mg/10 ml (Inebilizumab)			4 hr	24 hr
Vanco * inj 1000 mg "Gentle-TW" (Vancomycin)		96 hr		
Vancomycin "Sandoz" *inj 1000 mg		14 days		D5S, LR, Ringer's: 96 hr. D5W, NS: 14 days
Veklury Lyo powder for inj 100 mg (Remdesivir)			24 hr	48 hr
Vfend for inj 200 mg (Voriconazole)		24 hr		
Victoza soln for inj 6 mg/ml 3 ml (Liraglutide)	30 days	30 days		

商品名、劑型、含量（學名）	開封/配製未稀釋 儲存條件及期限		稀釋後儲存條件及期限	
	室溫	冷藏	室溫	冷藏
Vimpat "X" soln for infu. 10 mg/ml 20 ml (Lacosamide)			24 hr	24 hr
Vimpat soln for infu. 10 mg/ml 20 ml (Lacosamide)			24 hr	24 hr
Visudyne powder for infu. 15 mg (Verteporfin)	4 hr		4 hr	
Vocabria PR susp. for inj 200 mg/ml 3 ml (Cabotegravir)	2 hr			
Vocarvi inj 24 mg/ml 250 ml (Foscarnet sodium)	24 hr		24 hr	
Voxzogo for soln for inj 0.56mg/0.7ml (Vosoritide 0.8mg/ml)	3hr			
Xolair powder for inj 150 mg (Omalizumab)	4 hr	8 hr		
Xylocaine injection 2% (Lidocaine)		72 hr		
Yervoy inj 50 mg/10 ml (Ipilimumab)			24 hr	24 hr
Zaltrap for*infusion 25mg/ml 4ml (Aflibercept)				4 hr
Zavicefta inj 2 g/0.5 g (Ceftazidime 2 g + Avibactam 0.5 g)			12 hr	24 hr
Zelnite inj 50mcg/2ml (Selenium, Sod. selenite pentahydrate)			24 hr	
Zerbaxa powder for inj 1 g/0.5 g (Ceftolozane +Tazobactam)	1 hr	1 hr	24 hr	168 hr
Zinacef "GSK" * inj 750 mg (Cefuroxime)	5 hr	48 hr	24 hr	
Zinc-S * inj 5.94 mg/ml 5 ml (Zinc sulfate)				24 hr
Zinc-S "TPN" inj 5.94 mg/ml 5 ml (Zinc sulfate)				24 hr
Zinforo powder for infu. 600 mg (Ceftaroline fosamil)			6 hr	
Zobonic lyo powder for*infu. 4 mg, 5 ml (Zoledronic acid)	24 hr	24 hr	24 hr	24 hr
Zovirax inj 250 mg (Acyclovir)			12 hr	

商品名、劑型、含量（學名）	開封/配製未稀釋 儲存條件及期限		稀釋後儲存條件及期限	
	室溫	冷藏	室溫	冷藏
溫度定義：室溫 (15-25℃)、冷藏 (2-8℃)。				
配製定義：將原為乾粉之藥品，以適當溶液溶解，可直接給藥或需再進一步稀釋。				
稀釋定義：將藥品原液或已配製溶解之藥品，藉由大瓶點滴溶液稀釋為適當的給藥濃度。				
D5W: Dextrose 5%, D5-1/2S: Dextrose 5% in sodium chloride 0.45%, LR: Lactated Ringer's injection, NS: Sodium chloride 0.9%, SW: Sterile water				

- 參考資料：藥品說明書及廠商資訊
- 黃色網底處為更新品項
- 本表不包含化療針劑，化療針劑請參閱本部「藥品管理/臺北榮總化療藥品專區」網頁之「化療注射劑調配後保存條件及給藥須知」

(<https://wd.vghtpe.gov.tw/pharm/Fpage.action?moid=253&fid=1432>)